SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG872506B

LTE Band 2 / 5MHz / 64QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

"g’ Spectrum I
Ref Level 30.00 dBm Offset 11.70 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 11.70 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS | SPURIGHIE CHNEKABS _ PABS
20 ghine _PURIOUS LINE_ABS PAES 20 ghine _FPURIOUS LINE_ABS PAPBS
10d | 10 dem \
ods j} 0 dem 1
-10 dém -10 dg 1
"SPURIOUS._LINE_ABS_ 1 P‘
-20 dBm # ﬁ 20d j *
-a0d -30 dBm
i L ) \1\ f I i )Y] \ !
-40d -#( dBm ]
DU OSUN NOM NDEC  ce V INON YANOA T  P  Nic Y OON PT
60d 50 dB
Start 1.84 GHz 3003 pts Stop 1.855 GHz Start 1.905 GHz 3003 pts Stop 1.92 GHz
purious Emissinrlxs | | | [ Spurious Emissions
__Range Low Range Up RBW Frequency Power Abs Alimit Rangelow | RangeUp | RBW | Frequency | Ppowerabs | ALimit
1.840.Cliz Lig40 oz 1.000 Mz 1.84894 Gz -37.63 dBm -24.63 dB 1.905 GHz 1.910 GHz 100.000 kHz 1.90964 GHz 20.01 dBm -9.99 db
1848 G BB He SU.001 ke 1:65000,GHz ~25.77 dBm -12.77 dB 1.910 GHz 1.911 GHz | 50.000 kHz 191000 GHz -24.96 dBm -11.96 dB
L85y GHz 1855 GHe 100.000 kHz 1.85036 GHz 19.81 dBm -10.19 d8 1.911 GHz 1.920 GHz 1.000 MHz 1.91132 GHz -36.18 dBm -23.18 dB

\ig Y

Date: 16,AUG.2018 01:22:25

)|

Date: 16.AUG.2018 01:27:32

L

J i

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum I =
Ref Level 30.00 dBm Offset 11.70 dB Mode Auto Sweep Ref Level 30.00 d8Bm  Offset 11.70 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr o1 AvgPwr
Limit ¢heck PABS | SPURIGHIE CHNEKABS _ PABS
ine _$PURIOUS_} INE_ABS PAES Line _$PURIOUS_LINE_ABS PABS
20 b 20 dbi
10 dBr 10de
A L}
. //“ gk \\ N2 W\
-10 d8m 10 dB
SPURIOUS_LINE_ABS_ f l \
-20 d8m MM I( 20 d ‘1
30d8 30d [
—
M‘IW o o
d| ~40 dBm MW“\M
-50 d8 -50 dBm
-0 d 60 dBm
Start 1.84 GHz 3003 pts Stop 1.855 GHz | (|| Start 1.905 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  aLimit Rangelow | Rangeup | RBW | Frequency | Powerabs |  aLlimit
1.640.GHz JigdaoH2 1.000 MHz 1.84898 GHz -19.21 dBm -6.21 d8 1.905 GHz 1.910 GRz | 100.000 kHz 1.90551 GHz 6.36 dBm -23.64 dB
1.849 GHz 1.850 GHz 50.000 kHz 1.84999 GHz -29.20 dBm -16.20 dB 1,910 GHz 1011 GHz 0.000 kiz 1.91000 CHz TS T
LUSy GHz L.855uHe 100.000 kHz 1.85400 GHz 10 dBm -23.90 dB 1.911 GHz 1.920 GHz 1.000 MHz 1.91107 GHz -21.23 dBm -8.23 dB
- )
« ) ) ] ([
Date: 16.AUG.2018 01:23:35 e
TEL : 886-3-327-3456 Page Number 1 A2-33 of 58

FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG872506B

LTE Band 2/ 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

\ig Y

Date: 16.AUG.2018 00:20:50

"g’ Spectrum I
Ref Level 30.00 dBm Offset 11.70 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 11.70 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS |_SPURIGHIE CHNEKABS _ PABS
20 ghine _FPURIOUS LINE_ABS PABS - 20 ghine _FPURIOUS LINE_ABS PABS ﬂ
10d {Hl 10 dBm [ l
B 0 dBm
od i 1\ Jj \
-10 d8m [ 1 -10.d8
"SPURIOUS._LINE_ABS_ / l\ / k
-20 dm ,‘ 20 d !
30 d \k\ -30 dBm /
. 4 n | . ) i
i LA T WS AT
ot | o \Mw | o A | - J
o M | s’
.60 di 60 dB
Start 1.84 GHz 3003 pts Stop 1.86 GHz Start 1.9 GHz 3003 pts Stop 1.92 GHz
purious Emissinrlxs | | | [ Spurious Emissions
__Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | RangeUp | RBW | Frequency | Ppowerabs | ALimit
L840 GHz L.B4s Gz 1.000 MHz 1.84892 GHz -40.50 dBm -27.50 d8 1.500 GHz 1.910 GHz 100.000 kHz 1.90944 GHz 21.26 dBm -8.74 dB
1848 G LBe0 e eLALLIE 3 1:64999 GHz -32.81 dBm -19.81 dB 1.910 GHz 1.911GHz | 100.000 kHz 191001 GHz -32.66 dBm -19.66 dB
L85y GHz 1.860 GHe 100.000 kHz 1.85062 GHz 21.94 dBm -8.06 d8 1.911 GHz 1.920 GHz 1.000 MHz 1.91101 GHz -39.81 dBm -26.81 dB

)|

Date: 16.AUG.2018 00:31:07

L

J i

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum I =
Ref Level 30.00 dBm Offset 11.70 dB Mode Auto Sweep Ref Level 30.00 d8Bm  Offset 11.70 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr o1 AvgPwr
Limit ¢heck PABS | SPURIGHIE CHNEKABS _ PABS
ine _$PURIOUS_} INE_ABS PABS Line _$PURIOUS_LINE_ABS PABS
20 b 20 dbi
10 dBr 10de
R B S Ve et N PR IRIE A NAPURER Tt S
o I{,, “-’ww\\ . W -m./\«,\1
-10 d8m 1o de
SPURIOUS_LINE_ABS_ l \ L
-20 dam 2o d T
M'—‘"‘I‘ \ r«.\.
coacisial '30 di e SO
Lo
-40 dBm
-50 dBm
-0 d 60 dBm
Start 1.84 GHz 3003 pts Stop 1.86 GHz_|||[ Start 1.9 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PowerAbs |  Alimit Rangelow | RangeUp | RBW | Frequency | Powerabs |  alimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84900 GHz -22.58 dBm -9.58 db 1.900 GHZ 1.910 Ghz | 100.000 kHz 1.90115 GHiz 4.9 dom 25,1108
1.849 GHz 1.850 GHz 100,000 kHz 1.84999 GHz -29.76 dBm -16.76 dB 1010 GHz 1011 GHz 100,000 kHz 1.91000 CHz ~56.67 dbm TR
LUSy GHz L8c0-uHe 100.000 kHz 1.85841 GHz 23 dBm -24.77 dB 1.911 GHz 1.920 GHz 1.000 MHz 1.91108 GHz -23.16 dBm -10.16 dB
- ]
« ) ) ] (L

Date: 16,AUG.2018 00:23:12

Date: 16.AUG.2018 00:33:27

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A2-34 of 58



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG872506B

LTE Band 2/ 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Ref Level 30.00 dBm Offset 11.70 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum I

Ref Level 30,00 deém
SGL Count 100/100

Offset 11,70 dB Mode Auto Sweep

\ig

Date: 16,AUG.2018 00:22:01

@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS |_SPURIGHIE CHNEKABS _ PABS

20 ghine _PURIOUS LINE_ABS PABS " 20 ghine _FPURIOUS LINE_ABS PABS

10d {\ 10 dBm

ode ’( )\ 0 dBm

-10 d8m - -10 dB

“SPURIOUS_LINE_ABS_ f' \

-20 dm \ 20 d

30 d *\'\ -30 dBm

e fﬁ ,ﬂ . A

b \ My \ Mo I b RO T,
W il T b L LA AW L

.60 di 60 dB

Start 1.84 GHz 3003 pts Stop 1.86 GHz Start 1.9 GHz 3003 pts Stop 1.92 GHz

purious Emissinrlxs | | | [ Spurious Emissions

___Range Low Range Up RBW Frequency Power Abs Alimit Rangelow | RangeUp | RBW | Frequency | Ppowerabs | ALimit
L840 GHz 1.849 GHz 1.000 MHz 1.84887 GHz -39.00 dBm -26.00 d8 1.900 GHz 1.910 Ghz 100.000 kHz 1.90942 GHz 20.65 dBm -9.35 dB
1840, CHZ 18P0 GH2 100,000 kH2 1.85000 GHz -33.52 dBm -20.52 d& 1.910 GHz 1.911GHz | 100.000 kHz 191000 GHz -32.31 dBm -19.31 dB
1.850 GHz 1.860 GHz 100.000 kHz 1.85059 GHz 21.28 dem -8.72 d& 1,911 GHz 1.920 GHz 1,000 MHz 1.91102 GHz -38.49 dBm -25.49 dB

)| i

Date: 16.AUG.2018 00:32:17

J

L

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

J

L

Date: 16,AUG.2018 00:24:22

Spectrum I o
Ref Level 30.00 dBm Offset 11.70 dB Mode Auto Sweep Ref Level 30.00 d8Bm  Offset 11.70 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr o1 AvgPwr
Limit ¢heck PABS | SPURIGHIE CHNEKABS _ PABS
Line _$PURIOUS_} INE_ABS PABS Line _$PURIOUS_|INE_ABS PABS
20 dém 20 dbi
10 dBr 10de
—_— WMWAWMWMA\ o o Al e madiiut et AR A Laade
-10 d8m r \ abids \
SPURIOUS_LINE_ABS_ ‘ \ l
-20 dam il 0 d
M-—j \1,\ r..,
<30 di Mﬂﬂm
M u"‘%
-40 dBm
-50 dBm
-0 d 60 dBm
Start 1.84 GHz 3003 pts Stop 1.86 GHz_|||[ Start 1.9 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
__Rangelow | RangeUp | RBW |  Frequency | PowerAbs |  atimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84887 GHz -21.81 dBm -8.61 db 1.900 GHZ 1.510 GHz | 100.000 KHz 1.00454 Griz 416 oo —25.60.08
1.849 GHz 1.850 GHz 100,000 kHz 1.84998 GHz -30.33 dBm -17.33 dB 1,910 GHz 1011 GHz 100.000 kiiz 1.91000 GHz R TS T
R ae LRcCEe 100.000 kHz 1.85803 GHz 70 dBm -25.30 d8 1.311 GHz 1.920 GHz 1.000 MHz 1.91119 GHz -22.88 dBm -9.88 de
- ]

1 Tnnn

Date: 16 AUG.2018 00:34:38

J

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A2-35 of 58



SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG872506B

LTE Band 2/ 10MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Date: 16.AUG.2018 01:31:16

L

)|

Date: 16.AUG.2018 01:36:23

J

"g’ Spectrum I
Ref Level 30.00 dém  Offset 11.70 d& Mode Auto Sweep RefLevel 00.00,dom 0ffset L170/d8 Mode Auta.SWesp
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS |_SPURIGHIE CHNEKABS _ PABS
: b S s vaks ine _$PURIOUS_LINE_ABS PABS
20 ghine —PPURIOUS_LINE_ABS PABS ﬂ 20 dine ﬂ
10d 10 dém ] ]
0de } I\ 0 d8m } 1
-10 dBm -10de
“SPURIOUS_LINE_ABS_ r \ / \
-20 dBm I \ -20d { \
-30 di \l\ -30 dBm ’;
40 dg - ﬂ -4D|dBm I
o PP i S / 1\ l l k H T“‘“""’W"\_ .
L L« ' /
'a‘\/v\,,,w-»/ = Lo |/ YMWWJ\/N_’“ J \\,M,VMM ™Y
60d -60 d8
Start 1.84 GHz 3003 pts Stop 1.86 GHz Start 1.9 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | __PowerAbs |  ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84895 GHz -39.86 dém -26.86 dB 1.900 GHz 1.910 GHz 100.000 kHz 1.90939 GHz 19.36 dém -10.64 dB
1.849 GHz 1.850 GHz 100.000 kHz 1.84999 GHz ~36.08 dBm -23.08 d8 1.910 GHz 1.911 GHz | 100.000 kHz 1.91000 GHz -35.45 dBm -22.45 dB
1.850 GHz 1.860 GHz 100.000 kHz 1.85056 GHz 19.61 dém -10.19 dB 1.911 GHz 1.920 GHz 1.000 MHz 1.91100 GHz -41.46 dBm -28.46 dB
- '

1L

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum I =
Ref Level 30.00 dBm Offset 11.70 dB Mode Auto Sweep Ref Level 30.00 d8Bm  Offset 11.70 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr o1 AvgPwr
Limit ¢heck PABS | SPURIGHIE CHNEKABS _ PABS
ine _$PURIOUS_} INE_ABS PABS Line _$PURIOUS_|INE_ABS PABS
20 b 20 dbi
10 dBr 10de
0dB B D et b o M’\.M-'v\,—v‘/‘-\ o En‘w AN AN o PN s A A frons
-10 d8m { \ abde \
SPURIOUS_LINE_ABS_ { \ l
-20 dam 40 d
e Lpastt ™| 30d P,
B -40 dem [
-50 d8 -50 dBm
-0 d 60 dBm
Start 1.84 GHz 3003 pts Stop 1.86 GHz_|||[ Start 1.9 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PowerAbs |  Alimit Rangelow | RangeUp | RBW | Frequency | Powerabs |  aLimit
1.640.GHz JigdaoH2 1.000 MHz 1.84896 GHz -21.50 dBm -8.50 d8 1.900 GHz 1.910 GRz | 100.000 kHz 1.90808 GHz 3.52 dem -26.48 dB
1.849 GHz 1.850 GHz 100,000 kHz 1.84998 GHz -30.36 dBm -17.36 dB 1,910 GHz 1011 GHz 100.000 kiiz 101011 Gz TR 505 B
R ae L8c0-uHe 100.000 kHz 1.85911 GHz 60 dBm -26.40 d8 1.311 GHz 1.920 GHz 1.000 MHz 1.91103 GHz -22.69 dim -9.60 de
- ]
« ) ) ] ([

Date: 16,AUG.2018 01:32:26 Date: 16 AUG.2018 01:37:33

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A2-36 of 58



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG872506B

LTE Band 2/ 15MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

\ig Y

Date: 16.AUG.2018 00:38:36

"g’ Spectrum I
Ref Level 30.00 dBm Offset 11.70 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 11.70 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS |_SPURIGHIE CHNEKABS _ PABS
20 ghine _PURIOUS LINE_ABS PABS y 20 ghine _FPURIOUS LINE_ABS PABS M
10d H 10 dBm ﬂ
ode /J k\ 0 dBm J H
-10 d8m -10 dB
“SPURIOUS_LINE_ABS_ / l& J’ L
-20 dm \ 20 d : ]
30 d \ -agdem Jf
- 3 AR 1
S——— ! J[\AAM 4 f\:’vj Hn' ¢ .U/\ 0 A %mwl
Py, | A LR Y A
.60 di 60 dB
Start 1.84 GHz 3003 pts Stop 1.865 GHz Start 1.895 GHz 3003 pts Stop 1.92 GHz
purious Emissinrlxs | | | [ Spurious Emissions
___Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | RangeUp | RBW | Frequency | _pPowerabs | ALimit
L840 GHz L.B4s Gz 1.000 MHz 1.84891 GHz -39.81 dBm -26.81 dB 1.895 GHz 1.910 GHz | 100.000 kHz 1.90918 GHz 22.01 dBm -7.99 dB
1.849 GH 18RO GH2 150.000 kHz 1.85000 GHz ~30.18 dBm -17.18.d8 1,910 GHz 1.911 GHz 150.000 kHz 1,91001 GHz -31.43 dBm -18.43 dB
1.850 GHz 1.865 GHz 100.000 kHz 1.85086 GHz 21.75 dBm -8.25 dB 1,911 GHz 1.920 GHz 1,000 MHz 1.91152 GHz -38.14 dBm -25.14 dB

L JU J

Date: 16.AUG.2018 00:48:51

1L

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum I =
Ref Level 30.00 dBm Offset 11.70 dB Mode Auto Sweep Ref Level 30.00 d8Bm  Offset 11.70 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr o1 AvgPwr
Limit ¢heck PABS | SPURIGHIE CHNEKABS _ PABS
Line _$PURIOUS_|LINE_ABS PABS Line _$PURIOUS_|LINE_ABS PABS
20 db 20 dB
10 dBr 10de
ods s R VA A At e 0 it o] Ao A A r PN AP gos ey
-10 dBm / l 10 d8 \
SPURIOUS_LINE_ABS_ f } \
-20 dBm 7 \ 2pd ¥
-30 dB i L 30 d \\ T‘N
40 d8 -40 dBm
-50 d8 -50 dBm
-0 d 60 dBm
Start 1.84 GHz 3003 pts Stop 1.865 GHz | (|| Start 1.895 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PowerAbs |  Alimit Rangelow | RangeUp | RBW | Frequency | Powerabs |  aLlimit
1.640 GHz 1.849 GHz 1.000 MHz 184897 GHz -23.99 dém -10.99 de 1.895 GHZ 1.910 Ghz | 100.000 kHz 1.00472 GIiz 3.62 dom -26.35 0B
1.849 GHz 1.850 GHz 150,000 kHz 1.85000 GHz -30.682 dBm -17.82 d8 1010 GHz 1011 GHz 150,000 kHz 1.01003 GHz 30.12 dbm 17158
R ae LBocuHe 100.000 kHz 1.86129 GHz 93 dBm -26.07 dB 1.311 GHz 1.920 GHz 1.000 MHz 1.91100 GHz -23.41 dBm -10.41 dB
- y
« ) ) J L

Date: 16,AUG.2018 00:40:58

Date: 16.AUG.2018 00:51:11

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A2-37 of 58




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG872506B

LTE Band 2/ 15MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Ref Level 30.00 dem
SGL Count 100/100

Offset 11.70 d& Mode Auto Sweep

Spectrum I

Ref Level 30,00 deém
SGL Count 100/100

Offset 11,70 dB Mode Auto Sweep

\ig Y

Date: 16,AUG.2018 00:39:47

@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS |_SPURIGHIE CHNEKABS _ PABS
20 ghine _PURIOUS LINE_ABS PABS 20 ghine _FPURIOUS LINE_ABS PAPBS ﬂ
10d H 10 dBm [ \
ode J{ 1\ 0 dBm f X
-10 d8m -10 dB 1
"SPURIOUS._LINE_ABS_ / x , 1\
-20 dBm [ \ -20d 14 \7
30 di -30,dBm f
1 " \n f 4 I’I !
it ’ x Bm i
N L*\.J\:\J]ﬂﬂr\ fn T A 5 i Art < O B Fg W1
MPNJ k" L"‘Ww"\w/ \Wf “(\MLJ\.«/\,.,/'MU M W MV‘

.60 di 60 dB
Start 1.84 GHz 3003 pts Stop 1.865 GHz | || Start 1.895 GHz 3003 pts Stop 1.92 GHz
purious Emissinrlxs | | | [ Spurious Emissions
__Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | RangeUp | RBW | Frequency | Ppowerabs | ALimit

L840 GHz L.B4s Gz 1.000 MHz 1.84602 GHz -35.96 dBm -22.96 dB 1.895 GHz 1.910 GHz | 100.000 kHz 1.90915 GHz 20.69 dBm -9.11 dB

1.849 GH 18RO GH2 150.000 kHz 1.84998 GHz ~30.71 dBm -17.71.d8 1,910 GHz 1.911 GHz 150.000 kHz 1,91000 GHz -32.00 dBm -19.00 dB

1.850 GHz 1.865 GHz 100.000 kHz 1.85082 GHz 20.76 dBm -9.24 d8 1,911 GHz 1.920 GHz 1,000 MHz 1.91109 GHz -34.70 dBm -21.70 dB

)|

Date: 16.AUG.2018 00:50:01

L

J i

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

J

L

Date: 16,AUG.2018 00:42:08

Spectrum I =
Ref Level 30.00 dBm Offset 11.70 dB Mode Auto Sweep Ref Level 30.00 d8Bm  Offset 11.70 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr o1 AvgPwr
Limit ¢heck PABS | SPURIGHIE CHNEKABS _ PABS
ine _$PURIOUS_} INE_ABS PABS Line _$PURIOUS_|LINE_ABS PABS
20 b 20 dbi
10 dBr 10de
0de it e A AN A A AN A At Ltmy ranertity Aaresnna B
-10 d8m I 1 \
SPURIOUS_LINE_ABS_ , x \
-20 dam
30dg o el /J k\ \, - I"""*Mwm ]
-40 d8 -40 dBm
-50 d8 -50 dBm
-0 d 60 dBm
Start 1.84 GHz 3003 pts Stop 1.865 GHz | (|| Start 1.895 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PowerAbs |  Alimit Rangelow | RangeUp | RBW | Frequency | Powerabs |  aLimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84897 GHz -23.69 dBm -10.69 dB 1.895 GHZ 1.910 Ghz | 100.000 kHz 1.90882 GHiz .49 dom 27,5108
1.849 GHz 1.850 GHz 150,000 kHz 1.85000 GHz -30.86 dBm -17.86 dB 1010 GHz 1011 GHz 150,000 kHz 1.91030 CHz 36.70 dbm TR
R ae LBocuHe 100.000 kHz 1.85877 GHz 81 dBm -27.19 dB 1.311 GHz 1.920 GHz 1.000 MHz 1.91106 GHz -23.62 dBm -10.62 dB
- ]

1

J Tnnn

Date: 16.AUG.2018 00:52:21

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A2-38 of 58



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG872506B

LTE Band 2/ 15MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

\ig Y

Date: 16.AUG.2018 01:40:06

"g’ Spectrum I
Ref Level 30.00 dBm Offset 11.70 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 11.70 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS |_SPURIGHIE CHNEKABS _ PABS
20 ghine _PURIOUS LINE_ABS PABS 20 ghine _FPURIOUS LINE_ABS PABS ﬂ
10d ﬂ 10 dBm ‘ \
ode {' 1[ 0 dBm Jf L
-10 d8m -10 dB
"SPURIOUS._LINE_ABS_ / \ / VL
-20 dm H \ 20 d f h
30 d \ -30 dBm /
40 d 7 A1 em
Bilge MWM Y A “ % WMM G
Lk atonaaanidt AN AP Potat | ~
.60 di 60 dB
Start 1.84 GHz 3003 pts Stop 1.865 GHz | || Start 1.895 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
|__Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency |___pPowerabs | ALimit
1.840.Cliz Lig40 oz 1.000 Mz 1.64843 GHz -42.20 dBm -29.20 d8 1.895 GHz 1.910 GHz 100.000 kHz 1.90918 GHz 19.71 dBm -10.29 dB
1.849 GH 18RO GH2 150.000 kHz 1.84999 GHz ~33.49 dBm -20.49 dB 1,910 GHz 1.911GHz | 150.000 kHz 1,91001 GHz -32.59 dBm -19.59 dB
1.850 GHz 1.865 GHz 100.000 kHz 1.85085 GHz 19.64 dBm -10.36 dB 1,911 GHz 1.920 GHz 1,000 MHz 1.91147 GHz -39.65 dBm -26.65 dB

L JU J i

Date: 16.AUG.2018 01:45:12

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 30.00 dém  Offset 11.70 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum I

Ref Level 30.00 dem
SGL Count 100/100

Offset 11,70 dB Mode Auto Sweep

@1 AvgPwr o1 AvgPwr
Limit ¢heck PABS | SPURIGHIE CHNEKABS _ PABS
Line _$PURIOUS_LINE_ABS PABS Li!lﬂ SPURIOUS_LINE_ABS PABS
20 db 20 dB
10 dBr 10de
o0de [. - 2 \ 0 = e ‘
-10 dBm -10 d8
SPURIOUS_LINE_ABS_ f R \
-20 dBm 2pd
-30 dgm e ) h J&o d \ i SO
|~ P =
40 d8 -40 dBm
-50 d8 -50 dBm
-0 d 60 dBm
Start 1.84 GHz 3003 pts Stop 1.865 GHz | (|| Start 1.895 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PowerAbs |  Alimit Rangelow | RangeUp | RBW | Frequency | Powerabs |  aLimit
1.640 GHz 1.849 GHz 1.000 MHz 1.84851 GHz -24.00 dém -11.00 d& 1.895 GHZ 1.510 Ghz 100,000 Kitz 1.00587 GHiz .00 dom -28.00 0B
1.849 GHz 1.850 GHz 150.000 kHz 1.84996 GHz -31.22 dBm -18.22 d8 1010 GHz 1011 GHz | 150.000 kHz 1.01001 GHz 30.2€ dbm 1755 dB
R ae LBocuHe 100.000 kHz 1.86268 GHz 73 dBm -28.27 dB 1.311 GHz 1.920 GHz 1.000 MHz 1.91106 GHz -23.89 dém -10.89 dB
- y
« ) X ] L

Date: 16,AUG.2018 01:41:16

Date: 16 AUG.2018 01:46:22

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A2-39 of 58



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG872506B

LTE Band 2 / 20MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Ref Level 30.00 dem
SGL Count 100/100

Offset 11.70 d& Mode Auto Sweep

Spectrum I

Ref Level 30,00 deém
SGL Count 100/100

Offset 11,70 dB Mode Auto Sweep

\ig

Date: 16.AUG.2018 00:56:17

( )|

Date: 16.AUG.2018 01:06:31

J

@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS |_SPURIGHIE CHNEKABS _ PABS
20 ghine _PURIOUS LINE_ABS WPABS 20 ghine _FPURIOUS LINE_ABS PABS n
10d ” 10 dBm “
ode )i ll 0 dBm } L
-10 dBm - -10 dB
“SPURIOUS_LINE_ABS_ H \ [/ L\
-20 dBm j . -20 df \
a0d ! \ -30 dém 4
6 fi ﬂ Il {I u
-40 di -4
\ Bm P
W"""‘M v\'\wl\ \“/";L \j\'ﬂ /‘J X /H 50 dp /\/\ f“ — v/ \ . M
W, -v»./ \f*' \""\«WW Novap” \‘v\ PP, \ WO AP V’J \\“‘ odf \'\vvwv’\"f‘—m

.60 di 60 dB
Start 1.84 GHz 3003 pts Stop 1.87 GHz Start 1.89 GHz 3003 pts Stop 1.92 GHz
purious Emissinrlxs | | | [ Spurious Emissions
__Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | RangeUp | RBW | Frequency | Ppowerabs | ALimit

L840 GHz 1.849 GHz 1.000 MHz 1.84857 GHz -41.53 dBm -28.53 d8 1.890 GHz 1.910 Ghz 100.000 kHz 1.90893 GHz 21.38 dBm -8.62 dB

1840, CHZ 1.Bb0GH2 200,000 kHz 1.84999 GHz -31.31 dBm -18.31.d8 1.910 GHz 1.911GHz | 200.000 kHz 191000 GHz -29.82 dBm -16.82 dB

1.850 GHz 1.870 GHz 100.000 kHz 1.85109 GHz 21.97 dBm -8.03 d& 1,911 GHz 1.920 GHz 1,000 MHz 1.91202 GHz -41.10 dBm -28.10 dB

1L

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum I =
Ref Level 30.00 dBm Offset 11.70 dB Mode Auto Sweep Ref Level 30.00 d8Bm  Offset 11.70 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr o1 AvgPwr
Limit ¢heck PABS | SPURIGHIE CHNEKABS _ PABS
ine _$PURIOUS_} INE_ABS PABS Line _$PURIOUS_|INE_ABS PABS
20 b 20 dbi
10 dBr 10ds
0B e Lo e 0 el sl A
-10 dBm , ’ -10 de \
SPURIOUS_LINE_ABS_ ] l ]
-20 dam -2q d
— ] \ \ fl
0 g —
-40 dBm
-50 dBm
-0 d 60 dBm
Start 1.84 GHz 3003 pts Stop 1.87 GHz_|||[ Start 1.89 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PowerAbs |  Alimit Rangelow | RangeUp | RBW | Frequency | Powerabs |  alimit
Lewaw LBS S 1.000 Mz 1.64909 GHz -23.84 dBm -10.84 d 1.890 GHz 1.910 GHz | 100.000 kHz 1.89688 GHz 2.50 dBm -27.50 dB
1.849 GHz 1.850 GHz 200.000 kHz 1.85000 GHz -30.20 dBm -17.20 dB 1010 GHz 1011 GHz 500,000 kHz 1.91002 CHz R TS TR
R ae LEecre 100.000 kHz 1.86438 GHz 64 dBm -27.36 d8 1.311 GHz 1.920 GHz 1.000 MHz 1.91140 GHz -24.42 dBm -11.42 dB
- )
« ) ) ] 11

Date: 16,AUG.2018 00:58:38

Date: 16.AUG.2018 01:08:52

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

: A2-40 of 58



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG872506B

LTE Band 2/ 20MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Ref Level 30.00 dBm Offset 11.70 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum I

Ref Level 30,00 deém
SGL Count 100/100

Offset 11,70 dB Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS | SPURIGHIE CHNEKABS _ PABS
"Ei”e BPURIOUS_) INE_ABS oPABS 20 db!::b‘ pPURIOUS_LINE_ABS PABS A
" N !
| I
-10 dBm )}( \ -10de J! L
o /r ! / !
-30 di -30 dBm J
) i N p \7_]"‘)\ }\ ﬂ :D IU y ﬁ M E\!
1 Aad | 4 M b Mt asgt]
o WV oda S W WL ; R S RN O P s

\ig Y

Date: 16,AUG.2018 00:57:28

Start 1.84 GHz 3003 pts Stop 1.87 GHz Start 1.89 GHz 3003 pts Stop 1.92 GHz
purious Emissinrlxs | | | [ Spurious Emissions
Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84561 GHz -34.49 dém -21.49 d& 1.890 GHz 1.910 GHz 100.000 kHz 1.90889 GHz 20.98 dém -9.02 dB
1.849 GHz 1.850 GHz 200.000 kHz 1.84999 GHz -30.32 dBm -17.32 d8 1.910 GHz 1.911 GHz | 200,000 kHz 1.91001 GHz -29.96 dBm -16.96 dB
1.850 GHz 1.870 GHz 100.000 kHz 1.85109 GHz 20.99 dBm -9.01 d8 1.911 GHz 1.920 GHz 1.000 MHz 1.91132 GHz -37.62 dBm -24.62 dB

)|

Date: 16.AUG.2018 01:07:42

L

J

1L

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum I =
Ref Level 30.00 dBm Offset 11.70 dB Mode Auto Sweep Ref Level 30.00 d8Bm  Offset 11.70 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr o1 AvgPwr
Limit ¢heck PABS | SPURIGHIE CHNEKABS _ PABS
ine _$PURIOUS_} INE_ABS PABS Line _$PURIOUS_|INE_ABS PABS
20 b 20 dbi
10 dBr 10de
0dBe ( - P } O d L) V_\
-10 d8m -10 dB
SPURIOUS_LINE_ABS_ ] l \
-20 dam i -2 d
— LI A = ——
% _ i rerer
-40 dBm
-50 dBm
-0 d 60 dBm
Start 1.84 GHz 3003 pts Stop 1.87 GHz_|||[ Start 1.89 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PowerAbs |  Alimit Rangelow | RangeUp | RBW | Frequency | Powerabs |  aLimit
Lewaw LBS S 1.000 Mz 1.64992 GHz -24.46 dBm -11.46 d& 1.890 GHz 1.910 GHz | 100.000 kHz 1.89197 GHz 1.68 dem -28.32 dB
1.849 GHz 1.850 GHz 200.000 kHz 1.84995 GHz -30.58 dBm -17.58 dB 1010 GHz 1011 GHz 500,000 kHz 101015 GHa RIS S Tih
R ae LEecre 100.000 kHz 1.86236 GHz 75 dBm -28.25 d8 1.311 GHz 1.920 GHz 1.000 MHz 1.91136 GHz -24.82 dBm -11.82 dB
- ]
« ) ) ] [y

Date: 16,AUG.2018 00:59:48

Date: 16.AUG.2018 01:10:02

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A2-41 of 58



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG872506B

LTE Band 2 / 20MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Ref Level 30.00 dBm Offset 11.70 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum I

Ref Level 30,00 deém
SGL Count 100/100

Offset 11,70 dB Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit Gheck PAES | SPURIGHIE CHNEKABS _ PABS

o .-Ei”e EPURIOUS JINE ABS paks 20 dbmp sPURIOUS_LINE_ABS PABS ﬂ
10d ﬂ 10 dém H
}”1 I
-10 d8m y -10d8
_SPURIOUS_LINE_ABS_ /l \ (/ \
-20 d8m -20d

[ i %
-30 di IJ \ -30 dBm J \
o — ﬁ | e | [
- I i p AN
i el J\J L’\M«r"«\w ——— W«J \\a AT USRI SO me.‘wwww AR

Date: 16,AUG.2018 01:48:56

Start 1.84 GHz 3003 pts Stop 1.87 GHz Start 1.89 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | _PowerAbs |  Alimit Rangelow | RangeUp | RBW | Frequency | __PowerAbs |  ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84691 GHz -39.14 dém -26.14 dB 1.890 GHz 1.910 GHz 100.000 kHz 1.90893 GHz 19.73 dém -10.27 d
1.849 GHz 1.850 GHz 200.000 kHz 1.84999 GHz -34.16 dBm -21.16 dB 1.910 GHz 1.911 GHz | 200.000 kHz 1,91000 GHz -32.74 dBm -19.74 dB
1,850 GHz 1.870 GHz 100.000 kHz 1.85109 GHz 20.06 dBm -9.94 dé 1.911 GHz 1.920 GHz 1,000 MHz 1.91109 GHz -40.00 dBm -27.00 dB
- '

L JU J i

Date: 16.AUG.2018 01:54:02

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum I =
Ref Level 30.00 dBm Offset 11.70 dB Mode Auto Sweep Ref Level 30.00 d8Bm  Offset 11.70 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr o1 AvgPwr
Limit ¢heck PABS | SPURIGHIE CHNEKABS _ PABS
ine _$PURIOUS_} INE_ABS PABS Line _$PURIOUS_|INE_ABS PABS
20 b 20 dbi
10 dBr 10de
ods r—w G ST IRV =V Ry W} 0 dg . == ]
-10 d8m -1df de
SPURIOUS_LINE_ABS_ f l \
-20 dam -2q d
I I —— LI [
-40 d8 -40 dBm
-50 d8 -50 dBm
-0 d 60 dBm
Start 1.84 GHz 3003 pts Stop 1.87 GHz_|||[ Start 1.89 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PowerAbs |  Alimit Rangelow | RangeUp | RBW | Frequency | Powerabs |  alimit
Lewaw LBS S 1.000 Mz 1.64981 GHz -24.80 dBm -11.80 d& 1.890 GHz 1.910 GHz | 100.000 kHz 1.89626 GHz 0.51 dBm -29.49 dB
1.849 GHz 1.850 GHz 200.000 kHz 1.84981 GHz -31.14 dBm -18.14 dB 1010 GHz 1011 GHz 500,000 kHz 1.91066 CHz TS 50 B
LUSy GHz 1.870-uHe 100.000 kHz 1.85954 GHz 0.48 dBm -29.52 dB 1.911 GHz 1.920 GHz 1.000 MHz 1.91120 GHz -25.17 dBm -12.17 dB
- ]
« ) ) ] (L

Date: 16.AUG.2018 01:50:06

Date: 16.AUG.2018 01:55:12

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A2-42 of 58



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG872506B

Conducted Spurious Emission

LTE Band 2/ 1.4MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

ctrum ':gl pectrum cg!
Ref Level 0.00 dém Offset 11,70 d& Mode Auto Sweep Ref Level 0.00 dém Offset 11,70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr
heck PABS Limit ¢heck PABS
HEURIOUS LINE ARS PABS -10 déRR URIOUS } INE_ABS PASS
OUS_LINE_ABS _SPURIOUS_LINE_ABS
20 dB
30 dB
T >’ A " -40 dey p = g . o
B e Mot B oo iRl S _‘MWWW“‘"'W' b aR e
-60 dBr
70 d8
-80 del
-90 dB
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit Range Low Range Up RBW Frequency |  PoweraAbs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 987.15392 MHz -47.52 dBm -34.52 dB 30.000 MHz 1.000 GHz | 1.000 MHz 995.39480 MHz -47.83 dBm -34.83 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.81544 GHz -48.49 dBm -35.49 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.81586 GHz -48.53 dBm -35.53 dB
1,920 GHz 3.000 GHz | 1.000 MHz 2.98363 GHz -47.16 dBm -34.16 dB 1,920 GHz | 3,000 GHz 1.000 MHz 2.93360 GHz -47.20 dBm -34.20 dB
3.000 GHz 9.000 GHz 1.000 MHz 7.55037 GHz -42.45 dBm -29.45 dB 3.000 GHz 9.000 GHz 1.000 MHz 7.54637 GHz -42.23 dBm -29.23 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.44682 GHz -40.70 dBm -27.70 d8 9.000 GHz 13.000 GHz | 1.000 MHz 12.43682 GHz -40.59 dBm -27.59 d8
13.000 GHz 19,500 GHz 1.000 MHz 17.83638 GHz -38.36 dBm -25.36 dB 13,000 GHz 19.500 GHz 1.000 MHz 19.47825 GHz -38.32 dBm -25.32 dB
ST
l )i ) T o8 ( )| J TN oa

Date: 16.AUG.2018 17:24:17

Date: 16.AUG.2018 17:25:18

Middle Channel / QPSK

Middle Channel / 16QAM

=
Ref Level 0.00 dém Offset 11.70 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11,70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (01 Avgrwr
Limit (ﬁl\nrk PABS Limit thnrk PABS
SPURIONS JINE ABS PARS 4 BPURIONS JINE ABRS PASS
-10 defif—f -10 defii
[ SPURIOUS_LINE_ABS_ | SPURIOUS_LINE_ABS_
-20 dB -20 dB
-30 dB 30 dB
-40 dBi e g > o -40 dBr = s - o
k3 LN T LY i M".,N_MWW‘* bt et
-60 dB -60 dB
70 dei -70 dB
-80 dBr -80 dBr
-90 dB -90 del
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 971.15692 MHz -47.59 dBm -34,59 dB 30,000 MHz 1,000 GHz | 1.000 MHz 998.30335 MHz -47.66 dBm -34.66 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.78816 GHz -48.57 dém -35.57 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.78060 GHz -48.35 dém -35.35 d8
1,920 GHz 3.000 GHz | 1.000 MHz 2.99586 GHz -47.10 dBm -34,10 dB 1,920 GHz | 3,000 GHz 1.000 MHz 2.98435 GHz -47.07 dBm -34.07 dB
3.000 GHz 9.000 GHz 1.000 MHz 7.55237 GHz -42.39 dém -29.39 dB 3.000 GHz 9.000 GHz 1.000 MHz 7.55587 GHz -42.26 dBm -29.26 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.43482 GHz -40.53 dBm -27.53 dB 9.000 GHz 13.000 GHz | 1.000 MHz 12.42332 GHz -40.68 dBm -27.68 dB
13.000 GHz 19.500 GHz 1.000 MHz 17.83588 GHz -38.29 dBm -25.29 dB 13.000 GHz 19.500 GHz 1.000 MHz 17.83788 GHz -38.28 dBm -25.28 dB
~ T-P
L )| J L ] J CHRNERERD wa

Date: 16.AUG.2018 17:27:04

Date: 16.AUG.2018 17:28:04

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A2-43 of 58



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG872506B

LTE Band 2/ 1.4MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Date: 16.AUG.2018 17:34:31

Date: 16.AUG.2018 17:35:32

Spectrum ':gl pectrum cg!
Ref Level 0.00 dém Offset 11,70 d& Mode Auto Sweep Ref Level 0.00 dém Offset 11,70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck PABS Limit ¢heck PABS
-10 ddpR—HPURIOUS J INE ARS PARS -10 d8RR—HRURIOUS JINE ABS PARS
10US_LINE_ABS _SPURIOUS_LINE_ABS
-20 dB
-30 dB
x ~ A ~ -40 dB = v A o
MWWWMV e DR PUTY, (g o D s
-60 dBr
70 d8
-80 del
-90 dB
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit Range Low Range Up RBW | Frequency |  PoweraAbs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 997.33383 MHz -47.36 dBm -34.36 dB 30.000 MHz 1.000 GHz | 1.000 MHz 996.36432 MHz -47.75 dBm -34.75 d8
1.000 GHz 1.840 GHz 1.000 MHz 1.78690 GHz -48.55 dBm -35.55 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.78984 GHz -48.49 dBm -35.49 dB
1,920 GHz 3.000 GHz | 1.000 MHz 2.89186 GHz -47.05 dBm -34.05 dB 1,920 GHz | 3.000 GHz 1.000 MHz 2.98506 GHz -47.14 dBm -34,14 dB
3.000 GHz 9.000 GHz 1.000 MHz 7.54937 GHz -42.36 dBm -29.36 dB 3.000 GHz 9.000 GHz 1.000 MHz 7.56287 GHz -42.49 dBm -29,49 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.42682 GHz -40.77 dBm -27.77 d8 9.000 GHz 13.000 GHz | 1.000 MHz 12.43082 GHz -40.75 dBm -27.75 d8
13.000 GHz 19,500 GHz 1.000 MHz 17.83738 GHz -38.28 dBm -25.28 dB 13,000 GHz 19.500 GHz 1.000 MHz 17.83888 GHz -38.27 dBm -25.27 dB
ST
l )i ) T o8 ( )| J TN oa

LTE Band 2 / 3MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Date: 15.AUG.2018 23:49:58

Date: 15.AUG.2018 23:50:58

pectrum
Ref Level 0.00 dém Offset 11.70 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11,70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgpwr [0 Avgrwr
Limit (ﬁl\r‘rk PARS Limit fheck PARS
-10 dEAR—FLURIOUS LINE_ARS PASS .10 d8pR—$BPURIOUS } INF_ABS PABS
| SPURIOUS_LINE_ABS_ |_SPURIOUS_LINE_ABS_
20 dB 20 dB
30dB .30 dB
PRNPRUSUN WS | || e, ot A -
MW'W"" = b bt ond N __MWWWNW
-60 dB
=70 dei
-80 dBr
-90 del
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PowerAbs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 996.84908 MHz -47.06 dBm -34.06 dB 30,000 MHz 1.000 GHz 1.000 MHz 978.42829 MHz -47.18 dBm -34,18 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.77892 GHz -48.13 dBm -35.13 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.72645 GHz -47.78 d8m -34.78 dB
1,920 GHz 3.000 GHz | 1.000 MHz 2.98291 GHz -46,37 dém -33,37 d8 1,920 GHz 3,000 GHz 1.000 MHz 2.99118 GHz -46.41 dBm -33.41dB
3.000 GHz 9.000 GHz 1.000 MHz 7.54187 GHz -41.61 dém -28.61 dB 3.000 GHz 9.000 GHz 1.000 MHz 7.54687 GHz -41.62 dBm -28.62 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.43732 GHz -40.12 dBm -27.12 dB 9.000 GHz 13.000 GHz 1.000 MHz 12.41432 GHz -39.99 dBm -26.99 dB
13.000 GHz 19.500 GHz 1.000 MHz 17.84888 GHz -37.69 dBm -24.69 db 13.000 GHz 19,500 GHz 1.000 MHz 17.85738 GHz -37.72 dém -24.72 dB
~ -ﬁ-ir_
L )| J Qnin ( ] J ¢ “

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A2-44 of 58



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG872506B

LTE Band 2 / 3MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.70 d& Mode Auto Sweep

pectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11,70 d&

Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit fheck PARS Limit fheck PARS
.10 ddRR—HPURIOUS } INE_ARS PASS .10 d8RR—HPLRIOUS | INE_ARS PABRS
| SPURIOUS_LINE_ABS
-20 dB
-30dp
e L. ||| IP -, [ U
— B
W"W' B e g MWW"’" P sl
oo
-60 der
70 d8
-80 del
-90 de
Start 30.0 MHz 40006 pts Stop 19.5 GHz | |[| Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 959.03798 MHz -47.02 dBm -34.02 d& 30,000 MHz 1,000 GHz | 1.000 MHz 996.84908 MHz -47.16 dBm -34.16 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.81544 GHz -48.07 dém -35.07 dB 1.000 GHz 1,840 GHz 1.000 MHz 1.81208 GHz -47.94 dBm -34.94 di
1,920 GHz 3,000 GHz | 1.000 MHz 2.98902 GHz -46,52 dBm -33.52 dB 1.920 GHz | 3,000 GHz 1.000 MHz 2.97643 GHz -46.34 dBm -33.34 dB
3.000 GHz .000 GHz 1.000 MHz 7.54737 GHz -41.53 dBm -28.53 dB 3.000 GHz 5.000 GHz 1.000 MHz 7.82135 GHz -41.66 dBm -28.66 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.42482 GHz -40.07 dBm -27.07 dB 9.000 GHz 13.000 GHz | 1.000 MHz 12.41682 GHz -39.97 dBm -26.97 dB
13.000 GHz 19,500 GHz 1.000 MHz 17.85288 GHz -37.64 dBm -24.64 dB 13,000 GHz 19.500 GHz 1.000 MHz 17.83488 GHz -37.69 dBm -24.69 dB
~ W
( ) ] QI 8 ( ) ] I v

Date: 15.AUG.2018 23:52:44

Date: 15.AUG.2018 23:53:45

Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum

pectrum

Ref Level 0.00 dém Offset 11.70 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11,70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (01 Avgrwr
Limit (ﬁlmrk PABS Limit (Lhnrk
-10 défip—fBURIOUS | INE ARS PARS -10 defR—FPURIOUS LINE ABS
| SPURIOUS_LINE_ABS_ | SPURIOUS_LINE_ABS_
20d 20 dB
-30 dB
LN | || [ —i L g
MWWW""WV : WWWMV
60 dB
-70 dBi
-80 dBr
-90 del

Date: 16.AUG.2018 00:00:13

Date: 16.AUG.2018 00:01:13

Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW 1 Frequency | PoweraAbs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 984.73013 MHz -46.93 dBm -33,93 dB 30,000 MHz 1.000 GHz | 1.000 MHz 992.97101 MHz -47.08 dBm -34,08 dB
1.000 GHz 1,840 GHz 1.000 MHz 1.80243 GHz -47.87 dBm -34.87 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.79193 GHz -47.94 dBm -34.94 dB
1.920 GHz 3.000 GHz | 1.000 MHz | 2.96419 GHz -46.34 dBm -33.34 dB 1.920 GHz | 3.000 GHz 1.000 MHz | 2.98075 GHz -46.69 dBm -33.69 dB
3.000 GHz 9.000 GHz 1.000 MHz 7.54787 GHz -41.67 dBm -28.67 dB 3.000 GHz 9.000 GHz 1.000 MHz 7.85085 GHz -41.59 dBm -28.59 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.43132 GHz -39.80 dBm -26.80 dB 9.000 GHz 13.000 GHz | 1.000 MHz 12.44832 GHz -39.90 dBm -26.90 dB
13.000 GHz 19.500 GHz 1.000 MHz 17.84288 GHz -37.60 dBm -24,60 d 13.000 GHz 19,500 GHz 1.000 MHz 17.83338 GHz -37.76 dBm -24,76 dB
mm— v 'm'im_
L J{ J 4 ( J J 4 ()

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A2-45 of 58




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG872506B

LTE Band 2 / 5MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Spectrum mv:l pectrum cg!
Ref Level 0.00 dém Offset 11.70 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11,70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck PABS Limit ¢heck PABS
-10 ddpR—HPURIOUS J INE ARS PABS .10 diRR—HBURIOUS }INE ABS PABS
| SPURIOUS_LINE_ABS
-20 dB
-30 dB
s LIPS | || DTS PN PR | PN
WWWM
-60 dBr
70 d8
-80 del
-90 dB
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 994.91004 MHz -46.96 dBm -33.96 dB 30.000 MHz 1.000 GHz | 1.000 MHz 961.94653 MHz -47.18 dBm -34.18 d8
1.000 GHz 1.840 GHz 1.000 MHz 1.83979 GHz -47.75 dBm -34.75 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.79025 GHz -48.00 dBm -35.00 d&
1,920 GHz 3.000 GHz | 1.000 MHz 2.99766 GHz -46.41 dBm -33.41 dB 1,920 GHz | 3,000 GHz 1.000 MHz 2.99694 GHz -46.55 dBm -33,55 dB
3.000 GHz 9.000 GHz 1.000 MHz 7.85085 GHz -41.55 dBm -28.55 dB 3.000 GHz 9.000 GHz 1.000 MHz 7.54387 GHz -41.59 dBm -28.59 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.44482 GHz -40.13 dBm -27.13 d8 9.000 GHz 13.000 GHz | 1.000 MHz 12.41132 GHz -40.05 dBm -27.05 d&
13.000 GHz 19,500 GHz 1.000 MHz 17.86088 GHz -37.69 dBm -24.69 dB 13,000 GHz 19.500 GHz 1.000 MHz 17.85238 GHz -37.63 dBm -24.63 dB
~7 W
( ) ] QI 8 ( ) ] T e

Date: 16.AUG.2018 00:07:39

Date: 16.AUG.2018 00:08:40

Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum

pectrum

Ref Level 0.00 dém Offset 11.70 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11,70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (01 Avgrwr
Limit (ﬁlmrk PABS Limit (Lhnrk
§ SPURIONS JINE ABS PARS 4 BPURIONS JINE ABRS
-10 defif—f -10 defR—¢
| SPURIOUS_LINE_ABS_ [ SPURIOUS_LINE_A8S_
20d 20 dB
-30 dB -30 dB
.40 dB LI || [nprs A, A
AP e P I for NN N e A ATt et
repesat et i g it
-60 dB -60 dB
-70 dB -70 dBi
dBr -80 dBr
-90 dB -90 del
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW 1 Frequency | PoweraAbs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 992.97101 MHz -47.15 dBm -34,15 dB 30,000 MHz 1,000 GHz | 1.000 MHz 994.91004 MHz -47.27 dBm -34.27 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.81166 GHz -47.73 dBm -34.73 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.76255 GHz -48.04 dBm -35.04 d&
1,920 GHz 3.000 GHz | 1.000 MHz 2.97715 GHz -46.54 dBm -33,54 dB 1,920 GHz | 3,000 GHz 1.000 MHz | 2.96923 GHz -46.63 dBm -33.63 dB
3.000 GHz 9.000 GHz 1.000 MHz 7.55837 GHz -41.62 dBm -28.62 dB 3.000 GHz 9.000 GHz 1.000 MHz 7.55387 GHz -41.38 dBm -28.38 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.43682 GHz -40.00 dBm -27.00 dB 9.000 GHz 13.000 GHz | 1.000 MHz 12.43332 GHz -39.99 dBm -26.99 dB
13.000 GHz 19.500 GHz 1.000 MHz 17.84638 GHz -37.65 dBm -24.65 dB 13.000 GHz 19.500 GHz 1.000 MHz 17.84638 GHz -37.52 dBm -24.52 dB
~r -m-m_
L J{ J QI ( J J 4 ()
Date: 16.AUG.2018 00:10:26 Date: 16.AUG.2018 00:11:26
TEL : 886-3-327-3456 Page Number 1 A2-46 of 58

FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG872506B

LTE Band 2 / 5MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Date: 16.AUG.2018 00:17:54

Date: 16.AUG.2018 00:18:55

S[) ectrum %J pe trum %‘
Ref Level 0.00 dém Offset 11,70 d& Mode Auto Sweep Ref Level 0.00 dém Offset 11,70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck PABS Limit ¢heck PABS
-10 ddpR—HPURIOUS J INE ARS PARS -10 d8RR—HRURIOUS JINE ABS PARS
10US_LINE_ABS _SPURIOUS_LINE_ABS
-20 dB
-30 dB
o LIS | || S e A Aty e
PN o = o
- wwww MWWWMN
-60 dBr
70 d8
-80 del
-90 dB
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit Range Low Range Up RBW | Frequency |  PoweraAbs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 932.86107 MHz -47.12 dBm -34.12 dB 30.000 MHz 1.000 GHz | 1.000 MHz 957.09895 MHz -47.34 dBm -34.34 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.81250 GHz -47.97 dBm -34.97 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.80411 GHz -47.99 dBm -34.99 d&
1,920 GHz 3.000 GHz | 1.000 MHz 2.99370 GHz -46.66 dBm -33.66 dB 1,920 GHz | 3,000 GHz 1.000 MHz 2.99334 GHz -46.61 dBm -33.61dB
3.000 GHz 9.000 GHz 1.000 MHz 7.84335 GHz -41.74 dBm -28.74 dB 3.000 GHz 9.000 GHz 1.000 MHz 7.55937 GHz -41.78 dBm -28.78 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.43532 GHz -39.85 dBm -26.85 d& 9.000 GHz 13.000 GHz | 1.000 MHz 12.41932 GHz -40.05 dBm -27.05 d8
13.000 GHz 19,500 GHz 1.000 MHz 17.84788 GHz -37.72 dBm -24.72 dB 13,000 GHz 19.500 GHz 1.000 MHz 17.85488 GHz -37.55 dBm -24.55 dB
ST
l )i ) T o8 ( )| J TN oa

LTE Band

2/ 10MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Date: 16.AUG.2018 00:25:22

Date: 16.AUG.2018 00:26:23

pectrum
Ref Level 0.00 dém Offset 11.70 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11,70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgpwr [0 Avgrwr
Limit (ﬁl\r‘rk PARS Limit fheck PARS
SPURIONS | INE ABS PAES 4 EPURIONS L INE ABS PARS
-10 deft—f -10 diff
 SPURIOUS_ LINE_ABS_. | SPURIOUS_LINE_ABS_
.20 dB -20 dB
-30 dB -30 dB
s LU || [P = At ]
T e MANAmA I s At
el R Lonpampiromet
60 dp
=70 dei
-80 dBr
-90 del
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 981.82159 MHz -47.25 dBm -34,25 dB 30,000 MHz 1.000 GHz 1.000 MHz 997.81859 MHz -47.21 dBm -34.21.dB
1.000 GHz 1.840 GHz 1.000 MHz 1.79067 GHz -47.87 dBm -34.87 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.81208 GHz -48.00 dBm -35.00 dB
1,920 GHz 3.000 GHz | 1.000 MHz 2.99514 GHz -46.49 dBm -33,49 d8 1,920 GHz 3,000 GHz 1.000 MHz 2.97715 GHz -46.61 dBm -33.61dB
3.000 GHz 9.000 GHz 1.000 MHz 7.55087 GHz -41.57 dBm -28.57 dB 3.000 GHz 9.000 GHz 1.000 MHz 7.54737 GHz -41.55 dBm -28.55 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.40982 GHz -40.00 dBm -27.00 dB 9.000 GHz 13.000 GHz 1.000 MHz 12.44232 GHz -39.97 dBm -26.97 dB
13.000 GHz 19.500 GHz 1.000 MHz 17.85588 GHz -37.52 dBm -24.52 dB 13.000 GHz 19,500 GHz 1.000 MHz 17.86338 GHz -37.72 dBm -24.72 d&
— .ﬁ-ir_
L J{ J Qi ( J J 4 L)

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A2-47 of 58




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG872506B

LTE Band 2/ 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.70 d& Mode Auto Sweep

pectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11,70 d&

Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit fheck PARS Limit fheck PARS
.10 ddRR—HPURIOUS } INE_ARS PASS .10 d8RR—HPLRIOUS | INE_ARS PABS
| SPURIOUS_LINE_ABS
-20 dB
-30dp
s LU ||| I -, (.
e ot = (s f
WWW WM’MW
-60 der
70 d8
-80 del
-90 de
Start 30.0 MHz 40006 pts Stop 19.5 GHz | |[| Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 988.12344 MHz -47.06 dBm -34.06 dB 30,000 MHz 1,000 GHz | 1.000 MHz 990.06247 MHz -47.06 dem -34.06 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83895 GHz -47.93 dém -34.93 dB 1.000 GHz 1,840 GHz 1.000 MHz 1.78522 GHz -47.65 dBm -34.65 dB
1,920 GHz 3,000 GHz | 1.000 MHz 2.87926 GHz -46.19 dBm -33.19. dB 1.920 GHz | 3,000 GHz 1.000 MHz 2.98075 GHz -46.52 dBm -33.52 dB
3.000 GHz .000 GHz 1.000 MHz 7.84785 GHz -41.61 dBm -28.61 dB 3.000 GHz 5.000 GHz 1.000 MHz 7.55087 GHz -41.37 dBm -28.37 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.43282 GHz -39.93 dBm -26.93 dB 9.000 GHz 13.000 GHz | 1.000 MHz 12.43582 GHz -40.00 dBm -27.00 dB
13.000 GHz 19,500 GHz 1.000 MHz 17.85538 GHz -37.63 dBm -24.63 dB 13,000 GHz 19.500 GHz 1.000 MHz 17.84338 GHz -37.79 dBm -24,79 d&
~ W
( ) ] QI 8 ( ) ] I v

Date: 16.AUG.2018 00:28:09

Date: 16.AUG.2018 00:29:09

Highest Channel / QPSK

Highest Channel / 16QAM

Date: 16.AUG.2018 00:35:39

Date: 16.AUG.2018 00:36:41

Spectrum = p rum S
Ref Level 0.00 dém Offset 11.70 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11,70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (01 Avgrwr
Limit (ﬁlmrk PABS Limit (Lhnrk
§ SPURIONS L INE ABS PARS 4 EPURIONS L INE ABS
-10 defif—f -10 defR—¢
[ SPURIOUS_LINE_ABS_ [ SPURIOUS_LINE_ABS_
-20 d -20 dB
-30 dB
- LUNEpApW ||| [prprs b Al pe
MWWW"“ e s MWWW "
60 dp
-70 dBi
-80 dBr
-90 del
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW 1 Frequency | PoweraAbs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 989.09295 MHz -47.34 dBm -34,34 dB 30,000 MHz 1,000 GHz | 1.000 MHz 989.09295 MHz -47.28 dBm -34.28 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.78816 GHz -47.80 dBm -34.80 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.80285 GHz -47.90 dBm -34.90 d&
1,920 GHz 3.000 GHz | 1.000 MHz 2.98435 GHz -46.52 dBm -33,52 d8 1,920 GHz | 3,000 GHz 1.000 MHz | 2.97607 GHz -46,57 dBm -33,57 dB
3.000 GHz 9.000 GHz 1.000 MHz 7.54687 GHz -41.64 dBm -28.64 dB 3.000 GHz 9.000 GHz 1.000 MHz 7.83085 GHz -41.80 dBm -28.80 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.44732 GHz -40.05 dBm -27.05 dB 9.000 GHz 13.000 GHz | 1.000 MHz 12.43082 GHz -40.08 dBm -27.08 d8
13.000 GHz 19.500 GHz 1.000 MHz 17.85638 GHz -37.66 dBm -24.66 dB 13.000 GHz 19.500 GHz 1.000 MHz 17.84688 GHz -37.64 dBm -24.64 dB
~r -m-m_
L J{ J QI ( J J 4 ()

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A2-48 of 58



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG872506B

LTE Band 2/ 15MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

S[) ectrum %1 pe trum ?
Ref Level 0.00 dém Offset 11.70 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11,70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck PABS Limit ¢heck PABS
-10 dgftR—fBURIOUS INE ARS PABS .10 diRR—HBURIOUS }INE ABS PABS
| SPURIOUS_LINE_ABS
-20 dB
-30 dB
A [ P 404 e A ]
P N e ¥ = AP o, PP f
R e iastimtnl gt e et
60 der
70 de
-80 del
-90 dB
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Range Low |  Range Up RBW | Frequency |  PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 995.87956 MHz -47.10 dBm -34.10 dB 30.000 MHz 1.000 GHz | 1.000 MHz 985.69965 MHz -47.01 dBm -34.01 de
1.000 GHz 1.840 GHz 1.000 MHz 1.83769 GHz -47.68 dBm -34.68 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.80365 GHz -47.62 dBm -34.62 dB
1,920 GHz 3.000 GHz | 1.000 MHz 2.98147 GHz -46.40 dBm -33.40 dB 1,920 GHz | 3,000 GHz 1.000 MHz 2.99910 GHz -46.37 dBm -33.37 dB
3.000 GHz 9.000 GHz 1.000 MHz 7.84285 GHz -41.76 dBm -28.76 dB 3.000 GHz 9.000 GHz 1.000 MHz 7.56387 GHz -41.64 dBm -28.64 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.42432 GHz -39.78 dBm -26.78 dB 9.000 GHz 13.000 GHz | 1.000 MHz 12.44532 GHz -39.98 dBm -26.98 d&
13.000 GHz 19,500 GHz 1.000 MHz 17.85288 GHz -37.69 dBm -24.69 dB 13,000 GHz 19.500 GHz 1.000 MHz 17.84188 GHz -37.64 dBm -24.64 dB
~7 W
( ) ] QI 8 ( ) ] T e

Date: 16.AUG.2018 00:43:08

Date: 16.AUG.2018 00:44:09

Middle Channel / QPSK

Middle Channel / 16QAM

Date: 16.AUG.2018 00:45:55

Spectrum o pectrum s
Ref Level 0.00 dém Offset 11.70 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11,70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (01 Avgrwr
Limit (ﬁlmrk PABS Limit (Lhnrk
§ SPURIONS JINE ABS PARS 4 EPURIONS L INE ABS
-10 defif—f -10 defR—¢
'SPURIOUS_LINE_ABS_ | SPURIOUS_LINE_ABS_
-20 d -20 dB
-30 dB
o = ||| -40 der At o
WWWMV WWW"VW""
-0 de
-70 dBi
-80 dBr
-90 del
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Range Low |  Range Up RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW 1 Frequency | PoweraAbs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 993.94053 MHz -47.34 dBm -34,34 dB 30,000 MHz 1,000 GHz | 1.000 MHz 985.69965 MHz -47.31 dBm -34,31dB
1.000 GHz 1.840 GHz 1.000 MHz 1.77724 GHz -47.82 dBm -34.82 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.80789 GHz -47.98 dBm -34.98 dB
1,920 GHz 3.000 GHz | 1.000 MHz 2.99946 GHz -46,19 dBm -33,19 d8 1,920 GHz | 3,000 GHz 1.000 MHz | 2.97247 GHz -46.50 dBm -33.50 dB
3.000 GHz 9.000 GHz 1.000 MHz 7.84785 GHz -41.65 dBm -28.65 dB 3.000 GHz 9.000 GHz 1.000 MHz 7.55837 GHz -41.61 dBm -28.61 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.43932 GHz -40.00 dBm -27.00 dB 9.000 GHz 13.000 GHz | 1.000 MHz 12.44732 GHz -40.07 dBm -27.07 d8
13.000 GHz 19.500 GHz 1.000 MHz 17.84338 GHz -37.71 dBm -24.71 dB 13.000 GHz 19.500 GHz 1.000 MHz 17.84038 GHz -37.71 dBm -24.71 dB
~r -m-m_
L J{ J QI ( J J 4 ()

Date: 16.AUG.2018 00:46:55

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A2-49 of 58



